
 

Technical Memorandum 

 
2485 Natomas Park Drive, Suite 600 

Sacramento, California 95833-2937 

United States 

T +1.916.920.0300 

F +1.916.920.8463 

www.jacobs.com 

 

 

Jacobs Engineering Inc. 

PPS1014202005SCO 

    
Subject PFAS Potential Source Investigation 

Prepared for Zone 7 Water Agency 

From Jacobs  

Date December 4, 2020 

Copies to Colleen Winey, Carol Mahoney/Zone 7 Water Agency 

    

This technical memorandum (TM) was prepared to support identification of potential sources of per- and 
polyfluoroalkyl substances (PFAS) detected in groundwater production and monitoring wells in the Zone 7 
Water Agency (Zone 7) service area. The TM summarizes the data review and potential PFAS source 
[...]
the location of current and future mining lakes. Some of the mining lakes identified as “future” have been 
excavated or partially excavated, but reclamation is not complete. The cross-sections show nine nested 
monitoring wells that were used for the vertical hydraulic gradient calculations. The spring groundwater 
elevations were mostly from May 2019 but some were included from May 2018 and 2020. The most 
recent data provided in the Zone 7 database, at the time of this analysis, were used. The fall groundwater 
measurements were from September 2019. The fall measurements were used to determine any change in 
the vertical hydraulic gradients when compared to the spring measurements.  

For each of the cross-sections, the PFAS data were shown for spring and the vertical hydraulic gradients 
were shown for spring with a comparison to the gradient for fall. The red arrows indicate the spring and 
fall gradients are the same and point in the direction of the gradient from high to low. If the vertical 
hydraulic gradient on Attachment A-1 is a blue arrow, it indicates that the fall gradient is the opposite of 
what is shown on the figure. PFAS data for Lakes I, H, and Cope were available in the Zone 7 database and 
are also shown on the cross-sections. For wells or lakes without data, “NA” was written next to the feature 
indicating data were not available.  

2.1.1 Groundwater Production 

Zone 7 has a conjunctive use strategy, which is an integrated management of surface and groundwater. 
During periods when surface water is plentiful, excess water supply can be used to recharge the 
groundwater aquifers. During periods of limited surface water supply, more groundwater may be used, 
including recovery of surface water recharged during wet years. Because of this management strategy, the 
amount of groundwater produced in the Main Basin can vary from year to year. 



 Technical Memorandum 

PFAS Potential Source Investigation 

December 4, 2020 

 

 

  

PPS1014202005SCO 4 

Zone 7 produces groundwater from the Lower Aquifer using 10 active wells located in the Amador and 
Bernal Subbasins. The active production wells are shown on Figure 1; their locations in the Basin are 
summarized below: 

 Amador Subbasin: Production wells in the Amador Subbasin include Chain of Lakes 1 (COL1), Chain 
of Lakes 2 (COL2), and Chain of Lakes 5 (COL5), which surround Lake H, Stoneridge 1 (St1), Mocho 1 
(M1), Mocho 2 (M2), Mocho 3 (M3), and Mocho 4 (M4), located west of the lakes along Arroyo 
Mocho.  

 Bernal Subbasin: Production wells in the Bernal Subbasin include Hopyard 6 (H6) and Hopyard 9 
(H9), located south of the confluence of Arroyo Mocho and Chabot Canal.  

In 2019, Zone 7 pumped about 8,666 acre-feet (AF) of groundwater from their 10 active wells with an 
average annual production volume of 5,300 AF between 1974 and 2019. During the same period, Zone 7 
has recharged 74,326 AF more than it has pumped. From fall 2018 to fall 2019, the Main Basin water 
balance indicated a 3,881-AF increase in groundwater storage (Zone 7, 2020).  

Additional groundwater is produced from other agencies and well owners within the Main Basin and these 
volumes are not included in the usage data presented above. The surface water imported to Zone 7 comes 
from their State Water Project (SWP) allocation, which makes up an average of 75 percent of their supply 
and in 2019 accounted for 61 percent (Zone 7, 2020). The total water produced and used in Livermore 
Valley was 27 percent groundwater, 61 percent surface water, and 12 percent recycled water. 

Zone 7 provided PFAS results for a subset of production wells operated by other water purveyors in the 
Basin, including wells owned by the City of Pleasanton (Pleasanton Well 5 [P5], Pleasanton Well 6 [P6], 
and Pleasanton Well 8 [P8]) and CWS Well 19 (CWS 19). The locations of these wells are shown on 
Figure 1. 

2.1.2 Biosolids Land Application and Recycled Water 

Recycled water is primarily used within the Livermore Valley and Main Basin for landscape irrigation. The 
primary sources for recycled water within the Main Basin are the Livermore Wastewater Reclamation Plant 
(LWRP) and the Dublin San Ramon Services District (DSRSD), both of which produce secondary- and 
tertiary-treated effluent (Zone 7, 2020). LWRP and DSRSD contributed 505 AF and 370 AF, respectively, 
of recycled water that was applied to the Main Basin as landscape irrigation in 2019. Below is a general 
description of these two treatment facilities. 

2.1.2.1 Dublin San Ramon Services District Treatment Facilities 

Wastewater from the Cities of Dublin, Pleasanton, and southern San Ramon is treated at the DSRSD 
regional wastewater treatment plant (WWTP). The DSRSD regional plant is a conventional activated sludge 
secondary treatment facility that operates under National Pollutant Discharge Elimination System 
(NPDES) Permit No. CA 0037613 and discharges secondary treated effluent to the San Francisco Bay. The 
City of Pleasanton owns and operates all of the sewer pipelines and pumping stations within Pleasanton 
that are required to deliver the City’s wastewater to the DSRSD treatment plant. The plant can provide 
secondary treatment for an average daily dry weather design flow of 17.0 million gallons per day (mgd). 
The plant also receives up to 3.2 mgd of reverse osmosis reject water from the Alameda County Flood 



 Technical Memorandum 

PFAS Potential Source Investigation 

December 4, 2020 

 

 

  

PPS1014202005SCO 5 

Control and Water Conservation District (Zone 7 Water Agency). The reject water is combined with the 
plant effluent after secondary treatment and disinfection, and before effluent compliance monitoring 
location.  

Sludge is thickened by dissolved air floatation, anaerobically digested, and treated in six onsite sludge 
lagoons for approximately 5 years. The treated sludge is injected into soil at an onsite disposal area 
(SFRWQCB, 2017). The land disposal area is regulated under Waste Discharge Requirements (WDRs) 
Order No. R2-2007-0053. This facility consists of a 55-acre dedicated land disposal (DLD) area used to 
dispose biosolids. The DLD site was formed by injecting treated biosolids directly into the ground surface 
and incorporation of the biosolids into the soil for disposal. The DLD site terrain is flat and is surrounded 
by a berm averaging approximately 8 feet high. Areas surrounding the site are predominantly commercial 
and residential. The DLD site is an unlined land treatment unit.  

According to the WDRs, the DLD biosolids land treatment unit includes general provisions and tasks 
necessary to establish design criteria for the biosolids containment, and to establish monitoring programs 
to minimize impacts to water quality. The DLD site has received biosolids from one or more facultative 
sludge lagoons (FSLs) yearly since 1989. Biosolids are stabilized in the FSLs for a minimum of 4 years. 
During the summer months, the biosolids are dredged and transported by pipeline to the DLD site. The 
biosolids are placed into furrows approximately 8 to 12 inches deep and immediately covered with soil to 
avoid odorous conditions. Approximately 1,375 dry tons of biosolids are placed into the DLD site per year.  

The biosolids disposed at the DLD site are classified as “designated waste” (nonmunicipal, nonhazardous 
waste) pursuant to the criteria set forth in California Code of Regulations Title 27 Section 20210. No other 
waste materials are disposed at the DLD site. The DLD site meets the requirements for a Land Treatment 
Unit as specified in Title 27, Section 20250(bX5).  

In 2016, the DSRSD prepared a Master Plan to evaluate several alternatives to potentially discontinue 
using the DLD, or FSLs and DLD in the future. Concerns over the loading capacity of the FSLs and the DLD 
units, as well as future regulatory requirements, are some of the drivers to explore alternatives to the 
current operation of the solids stabilization, dewatering, and disposal. 

Exhibit 1 shows the FSL and DLD areas at the DSRSD. 

 



 Technical Memorandum 

PFAS Potential Source Investigation 

December 4, 2020 

 

 

  

PPS1014202005SCO 6 

 

Exhibit 1. DSRSD Facultative Sludge Lagoons and Dedicated Land Disposal Areas 
(Luhdorff & Scalmanini, 2017) 

  



 Technical Memorandum 

PFAS Potential Source Investigation 

December 4, 2020 

 

 

  

PPS1014202005SCO 7 

The DSRSD regional WWTP produces disinfected tertiary recycled water that meets California Title 22 
requirements. DSRSD and East Bay Municipal Utility District (EBMUD) work under a Joint Powers 
Agreement that formed the DSRSD/EMBUD Recycled Water Authority (DERWA). The tertiary recycled 
water facilities located at the DSRSD WWTP are owned and operated by DSRSD. The tertiary process uses 
coagulation, flocculation, sand filters, and ultraviolet (SF-UV) light disinfection to treat secondary effluent 
at flows between 2.5 to 9.7 mgd, during periods of high demand. Microfiltration combined with ultraviolet 
(MF-UV) light disinfection are used during periods of low demand, when daily demand falls below 2 mgd, 
mostly during the months of November to February. The MF-UV flow capacity is limited to 3 mgd. 
Exhibit 2 provides a process flow diagram of the recycled water treatment facilities at DSRSD.  

 

Exhibit 2. Process Flow Diagram of Recycled Water Treatment Facilities at DSRSD  

The 2016 Master Plan looked at a range of potable reuse alternatives to meet DSRSD’s policy to increase 
the reliability of the water supply by diversifying the water supply portfolio. Three options considered for 
end uses were: (1) groundwater recharge, (2) surface water augmentation, or (3) advanced water 
treatment discharge directly into the potable water system. Each of these three options would require 
advance treatment facilities. 

2.1.2.2 Livermore Water Reclamation Plant 

The LWRP produces disinfected tertiary recycled water that meets California Title 22 requirements. The 
LWRP consists of a conventional activated sludge treatment process. After secondary treatment, a portion 
of the flow is directed toward the tertiary treatment process while the remaining flow continues to the 
secondary effluent chlorine contact tank before being discharged to the San Francisco Bay. The LWRP 

Chlorine

Backwash 
Supply

Recycled 
Water 

Distribution

Membrane 
Filtration

SECONDARY 
CLARIFIERS

CHLORINE 
CONTACT TANK

DSRSD WWTP

To EBDA 
Outfall 

Discharge

Membrane 
Backwash 
to WWTP

Coagulant

Flocculation

Coagulant 
Aid

Sedimentation Granular 
Media 

Filtration

UV 
Disinfection

UV 
Disinfection

Backwash 
Supply

Filter 
Backwash 
to WWTP

To Sludge 
Stabilization, 

Dewatering and 
Onsite Land 

Disposal

Solids to 
WWTP



 Technical Memorandum 

PFAS Potential Source Investigation 

December 4, 2020 

 

 

  

PPS1014202005SCO 8 

tertiary treatment process schematic is shown in Exhibit 3. In addition to the secondary treatment train, a 
parallel treatment consists of pumping secondary effluent to two flocculation tanks where polymer is 
added before entering the deep bed granular media filters. Filtered water is then conveyed through the UV 
disinfection system. A maximum flow of recycled water available for unrestricted irrigation in the City of 
Pleasanton is approximately 1.7 mgd (maximum month basis).  

 

Exhibit 3. Tertiary Treatment Process Schematic for LWRP 

According to the 2019 Annual Report, an additional 652 AF of wastewater leaches into the Main Basin 
from the Veterans Administration Hospital onsite sewage treatment plant (50 AF), septic tanks (80 AF), 
and pipe leakage (522 AF) (Zone 7, 2020).  

The locations where the recycled water is applied are shown on Figure 2. The majority of the recycled 
water in the Main Basin is from the LWRP, and is primarily applied in areas north and east of the lakes. 

2.1.3 Mining Operations 

The active gravel mining operations in the Main Basin dewater certain pits that are part of the Chain of 
Lakes in the Amador Subbasin. Attachment B (Figure 4-1) shows the locations of the gravel mining pits, 
their status, mining area lakes, and groundwater elevation contours for the Upper Aquifer. Mine 
dewatering activities lower groundwater levels in both the Upper and Lower Aquifers directly beneath the 
active pits, at this time Lake E and Lake D, and cause a large depression in the potentiometric surface 
surrounding the pits.  

Historically, the mining operations discharged to surface water under an NPDES permit to the Arroyo 
Mocho and Arroyo Valley. We understand that the current practice is to convey the groundwater that is 
pumped during dewatering activities to a series of nearby clay-lined lakes, including Lake F and Lake G, to 
settle out fines, at which point the water is pumped to Cope Lake. A pipeline conveys water from Cope 
Lake to Lake I to recharge groundwater. The majority of the Zone 7 monitoring and production wells that 
have been sampled for PFAS are near the northern side of these lakes. The lakes and the wells that have 



 Technical Memorandum 

PFAS Potential Source Investigation 

December 4, 2020 

 

 

  

PPS1014202005SCO 9 

been sampled for PFAS are shown on Figure 1. Select lakes are projected onto the geologic cross-sections, 
which show some of the lakes penetrating the Upper Aquifer and extending into the Lower Aquifer.  

2.2 Groundwater Flow Conditions 

Regionally, groundwater flow in the Main Basin is from east to west in both the Upper and Lower Aquifers. 
Figures 3 and 4 show the fall 2019 groundwater elevation contours prepared by Zone 7 for the Upper and 
Lower Aquifers, respectively. Observations regarding groundwater flow conditions in the Upper and Lower 
Aquifers include the following: 

 In the Mocho II Subbasin, groundwater elevations in the Upper Aquifer are generally 20 to 30 feet 
higher compared to the Lower Aquifer, and west/southwest flow directions (toward Lakes E and D 
where the mines are dewatering) are observed in both aquifers.  

 In the Amador Subbasin near Lake E and D, where dewatering is taking place, the difference in 
groundwater elevation between the two aquifers increases to approximately 50 to 80 feet, the 
gradient steepens, and groundwater flow is to the southwest toward Lake E.  

 In the southern portion of the Amador Subbasin, the groundwater elevation difference is 
approximately 30 to 60 feet, and groundwater flows in a northwest direction toward the depression 
formed near Lake D.  

 On the western side of the Amador Subbasin, west of the active mine pits and the Chain of Lakes area, 
the groundwater gradient becomes flatter and groundwater flow continues to the west and 
southwest.  

 Groundwater mounding is observed in the Lower Aquifer in the area surrounding Lake I. This 
mounding could indicate that discharges to Lake I are recharging the Lower Aquifer. 

The difference in head observed between the Upper and Lower Aquifer indicates a degree of hydraulic 
separation. Vertical hydraulic gradients were calculated for nine multi-level monitoring wells, consisting of 
a total of 31 discrete monitoring depths, with groundwater level data to determine the vertical movement 
of groundwater between the Upper and Lower Aquifers, and within the Lower Aquifer. Water level data 
from the monitoring wells were compared in spring and fall. The direction of flow in each of the wells is 
shown on the geologic cross-sections in Attachments A-1 and A-2.  

The general trend observed is that of a downward vertical hydraulic gradient from the Upper Aquifer to the 
upper portion of the Lower Aquifer. Nested wells surrounding Lake I, including 9P9 through 9P11, 9J7 
through 9J9, and 10B8 through 10B11, as shown on cross-section ZD-ZD’ (Attachment A-2), show a 
general downward gradient from the Upper Aquifer to the Lower Aquifer and within the upper portion of 
Lower Aquifer, which correlates to the pumping depressions observed in the groundwater contours for 